Sales Order Number: 483438 Line: 2

Lot #: 66556-014 MFG Lot #: N2021092118HHW

Finished Product Code: NDHGO620000-|

Finished Description: 5/8-11 HVY NUT, A563 DH GALY WAXED

SANMA FASTENER (ZHEJIANG) CO.,LTD
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SANMA
The report is issued according to EN 10204:2004 3.1and ISO 16228 F3.1

Hihls 19T 00l e L i e g 313 Yy 1 iH(Tel): 0573-86466128
NQO.313 Zhenxing Road, Yucheng Town, Haiyan County, 5
Jiaxing City, Zhejiang Province { Vi(Fax): 0873-86466118

| {10] Repott Date:2021.12.27
Country of Origin: China

th ¥ Product: ASTM AS563-15 GRADE DH % it Quantity: 14 40mpcs
Heavy Hex Nuts £ il Marker: SHS DH
B k% Size: 5/8-11+0.020 ¥ kil Inspection Standard:  A563-15 GRADE DH :
214 PR Finish: HDG WAVAX ASTM F2329-15 )¢ s[5k Dimensional Specification: ASME B18.2.2-2015
fit * Lot No: N2021092118HITW
. #4£4 1N STEEL PROPERTIES:
bEE Materia: SWRCHASK 840 Pt ¥ Heat No:G190005388 ¥+ Steel Size:o24nm
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TEST Facility :S 044 1063 10014 10006 |022
i H Rk Inspections Item:
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Item Specified(in) Actual Result Judement
. Ok
TEST Facility -M Passed Passed
Appearance
TEST Facility :M OK
TEST Facility :M , OK
TEST Facility .M Ok
Thickness(in) 0.587-0.631 (.595-0.620
TEST Facility :M 2B GO OK OK
Thread 1B NOGO OK ; oK
TEST Facility .M
’ . OK |
74.- ]
Hardness 2435 30-33
TEST Facility M oK
75 175KSI
Proof Load 173K
TEST Faclity M 94.97
.. MIN 89
Harduncess After 24H AT 540°C
TEST Facility ‘M
. b Min 455 530-545
Tempenng Temperature
TEST Facility :M
S1/R1/CE-S4/R4/C: S2/R2/C2
Macro Etch Test SURICE-S4RA/CA ’f
TEST Facility .M
, . ' 1 55-60 nm
Plating thickne¢ss Ml]_:l KO
i Y Signature: HU SHAO QING

MEG IS0O%2001 CERTIFICATE NO: 04308012140R0M

The above described product was manufactured, sampled, tested and inspected in accordance with the required specification, including any supplementary requirements or other
requirements designated in the purchase order or contract and were found to meet those requirements.




